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Measurement Of Sound Absorption Performance By Reverberation Chamber Method 
With Random Incidence 

                                   According GB/T 20247-2006                      Page 2 

Entrusting Party: 

Test facility, sample and test arrangement description: 
The tested material is the polyester fiber acoustic panel of Guangzhou qinsound building 

material Co., ltd, the thickness is 9mm, and the 100mm cavity is set up at the back of the 
panel by the wooden keel.  

 
The tested material is tiled and installed in the middle of the reverberation chamber floor.  
 

Test instruments:HP3569A Dual channel real-time analyzer,GRAS 42AB calibration unit.  

Test area(㎡)：11.52     Density:220kg/m³ 

Reverberation chamber volume：268m³          Laboratory temperature：8℃  

Laboratory relative humidity：53% 

 

Index Value Of Single-Valued Evaluation 
Noise Reduction Coefficient: NRC=0.84       

Average Sound Absorption Coefficient（100hz~4khz）:0.72 

Test Report No.:H0803                Name Of Testing Organization: Institute Of Acoustics, 

Tongji University 
Date:2017-4-27                          Sign:  

 


